UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-E7AD

ISED ID 6545A-E7AD

Equipment Under Test E7-Audience

Test Report Serial Number | TR9801_01

Date of Tests 28 - 29 August and 18 September 2024
Report Issue Date 24 February 2025

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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4 UNIFIED
' ) COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1 RF Conducted UNII-1

NOTE: The first channel contains the equipment setting table(s), if subsequent channels do not
have an equipment setting table(s) then the equipment setting table(s) is the same as the first

channel.

1.1 HE Mode
1.1.1 Low Gain Mode

Summary

Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5180.000 20.000000 | PASS
RF output power 5180.000 20.000000 | PASS
Power Spectral Density 5180.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5180.000 20.000000 | PASS
Emission Bandwidth 26 dB 5210.000 20.000000 | PASS
Power Spectral Density 5210.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5210.000 20.000000 | PASS
Emission Bandwidth 26 dB 5240.000 20.000000 | PASS
Power Spectral Density 5240.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5240.000 20.000000 | PASS
Emission Bandwidth 26 dB 5190.000 40.000000 | PASS
Power Spectral Density 5190.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5190.000 40.000000 | PASS
Emission Bandwidth 26 dB 5230.000 40.000000 | PASS
Power Spectral Density 5230.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5230.000 40.000000 | PASS
Emission Bandwidth 26 dB 5210.000 80.000000 | PASS
Power Spectral Density 5210.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5210.000 80.000000 | PASS

Emission Bandwidth 26 dB (5180 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5180.000000 23.300000 5168.150000 5191.450000
DUT Frequency Max Level Result
(MHz) (dBm)
5180.000000 -0.2 | PASS
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COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
26 dB Bandwidth
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Measurement
Setting Instrument Target Value

Value
Start Frequency 5.15000 GHz 5.15000 GHz
Stop Frequency 5.21000 GHz 5.21000 GHz

Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5180 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5180.000000 17.6 30.0 17.6 99.714 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5180 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5180.000000 5171.485149 4.849 17.0 | PASS

Ports

Port State

1 | used

used

2
3 | used
4 | used

TR9801_E7-Audience_FCC_15.407_UNII-1_Annex
PROPRIETARY

Page 4 of 48



LIANCE

# UNIFIED
" 4 COMP
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density

35T
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Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
SumLewel Limit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Freqguency 5.17000 GHz 5.17000 GHz
Stop Frequency 5.19000 GHz 5.19000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5180 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5180.000000 19.250000 5170.375000 5189.625000
DUT Frequency Result
(MHz)
5180.000000 | PASS

TR9801_E7-Audience_FCC_15.407_UNII-1_Annex
PROPRIETARY

Page 5 of 48




UNIFIED
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427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 % Bandwidth
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Ref Level 10.00 dBm * RBW 500 kHz
Att JNGE BWT fLl3us » VBW MM Made Auto FFT
S50 Count 200,200
1Pk Max
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CF 5.18 GHz 100 pts Eon 40.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.16000 GHz 5.16000 GHz
Stop Frequency 5.20000 GHz 5.20000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
TR9801_E7-Audience_FCC_15.407_UNII-1_Annex Page 6 of 48

PROPRIETARY



427 West 12800 South, Draper, UT 84020
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5210 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 22.500000 5198.650000 5221.150000
DUT Frequency Max Level Result
(MHz) (dBm)
5210.000000 6.6 | PASS
26 dB Bandwidth
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Frequency in MHz
Bandwidth
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Ref Level 10.00 gBm « RBW 200 kH:2

Att JGF BWT 38 us » VBW 1 MM Mode Auto FFT
S50 Count 200/200
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Power Spectral Density (5210 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5210.000000 5217.722772 | 11.805 17.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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Power Spectral Density

457
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5200 5205 5210 5215 5220
Frequency in MHz

Level in dBm

Connector 1 Connector 2 Connector 3 Connector 4
SumLewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5210 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 19.250000 5200.375000 5219.625000
DUT Frequency Result
(MHz)
5210.000000 | PASS

99 % Bandwidth

B T e P

Level in dBm

5190 5195 5200 5205 5210 5215 5220 5225 5230
Frequency in MHz

Bandwidth
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427 West 12800 South, Draper, UT 84020

. &
Ref Level 10.00 dBm * RBW 500 kHz :
Att N OF BWT f13us » VBW MM Made Auto FFT
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.23000 GHz 5.23000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5240 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 21.800000 5229.250000 5251.050000
DUT Frequency Max Level Result
(MHz) (dBm)
5240.000000 7.3 | PASS

TR9801_E7-Audience_FCC_15.407_UNII-1_Annex
PROPRIETARY

Page 10 of 48



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth
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Power Spectral Density (5240 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5240.000000 5248.316832 | 12.097 17.0 | PASS
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427 West 12800 South, Draper, UT 84020
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Ports

Port State
1 | used
2 | used
3 | used
4 | used

Power Spectral Density

457
40
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5230 5235 5240 5245 5250
Frequency in MHz

Level in dBm

Connector 2 Connector 3 Connector 4

Limit 2 PSD

Connector 1
Sum Leel

Occupied Channel Bandwidth 99% (5240 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 19.250000 5230.375000 5249.625000
DUT Frequency Result
(MHz)
5240.000000 | PASS
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99 % Bandwidth
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Frequency in MHz
Bandwidth
Ref Level 10.00 dBm * RBW 500 kHz
Att JNGE BWT fLl3us » VBW MM Made Auto FFT
S50 Count 200,200
1Pk Max
|
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CF 5.24 GHz 100 pts Eon 40.0 MMz
Measurement
Setting Instrument Target Value

Value
Start Frequency 5.22000 GHz 5.22000 GHz
Stop Frequency 5.26000 GHz 5.26000 GHz

Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5190 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5190.000000 43.650000 5167.425000 5211.075000
DUT Frequency Max Level Result
(MHz) (dBm)
5190.000000 -3.2 | PASS

26 dB Bandwidth

5_-

0_-

c 10T
0
©
c

— 20T
[3)
>
(]
)

-30T

WMMWMNUWW’V/ o | MMV’WW
-40t
5130 5140 5160 5180 5200 5220 5240 5250
Frequency in MHz

Bandwidth

TR9801_E7-Audience_FCC_15.407_UNII-1_Annex

PROPRIETARY

Page 14 of 48



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Level 10.00 dBm * RBW 300 kHz
Att JO9F BWT S06us » VBW 1 MM Made Auto FFT

S50 Count 200,200
O 1P} Max
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Power Spectral Density (5190 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5190.000000 5176.534653 | -1.004 17.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020
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Power Spectral Density
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5170 5175 5180 5185 5190 5195 5200 5205 5210
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
SumLewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5190 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5190.000000 38.500000 5170.750000 5209.250000
DUT Frequency Result
(MHz)
5190.000000 | PASS
99 % Bandwidth
5_-
ot M/WVM

Level in dBm

5190 5200 5210 5220 5230

Frequency in MHz

5150 5160 5170 5180

Bandwidth
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Icn
Ref Level D.OC dém » REBW 1M
Att 2008 SWT Li4pus » VEW 2 Mode Auto FFT
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.15000 GHz 5.15000 GHz
Stop Frequency 5.23000 GHz 5.23000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5230 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5230.000000 43.500000 5207.725000 5251.225000
DUT Frequency Max Level Result
(MHz) (dBm)
5230.000000 4.8 | PASS
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427 West 12800 South, Draper, UT 84020

26 dB Bandwidth
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Att 2008 SWT S0bL s » VEW  IMH2  Mode Auto FFT
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Power Spectral Density (5230 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5230.000000 5213.366337 | 6.977 17.0 | PASS
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Ports
Port

State
1 | used
2 | used
3 | used
4 | used

35T
30T

20T

Power Spectral Density

1071

Level in dBm

-107

-

A

5210

Connector 1
Sum Leel

5215

5220

5225 5230

Frequency in MHz

5235

5240

5245

5250

Connector 2

Limit

4

Connector 3
PSD

Connector 4

Occupied Channel Bandwidth 99% (5230 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5230.000000 38.500000 5210.750000 5249.250000
DUT Frequency Result
(MHz)
5230.000000 | PASS
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99 % Bandwidth
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Frequency in MHz
Bandwidth
Ref Level 10.00 gBm * RBW I M=
Att JOUGE  BWT ifl4us » VBW D Me  Mode 2uto FFT
S50 Count 200,200
1Pk Max
\
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L0 dBnr
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£0 gam
CF 5.23 GHz 100 pts 20" 0.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5210 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 86.000000 5166.750000 5252.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5210.000000 1.3 | PASS

26 dB Bandwidth
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Frequency in MHz
Bandwidth
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Ref Level 10.00 dBm * RBW 1 M=

Att JU 96 BWT 324 us & VBW D Me Mode Auto FFT
S50 Count 200,200
1Pk Max
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Power Spectral Density (5210 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5210.000000 5177.250000 | -3.793 17.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020
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Power Spectral Density

25T
20T

10T
0+

o 3

-207

Level in dBm

5170 5180 5190 5200 5210 5220 5230 5240 5250
Frequency in MHz

Connector 2 Connector 3 Connector 4

Limit 2 PSD

Connector 1
Sum Lewel

Occupied Channel Bandwidth 99% (5210 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 79.000000 5170.500000 5249.500000
DUT Frequency Result
(MHz)
5210.000000 | PASS
99 % Bandwidth
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40T
5130 5140 5160 5180 5200 5220 5240 5260 5280 5290
Frequency in MHz
Bandwidth
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UNIFIED
COMPLIANCE

427 West 12800 South, Draper, UT 84020

LABORATORY
— B
Ref Level D00 dém * REW 2 M-z
Att 2008 SWT L6 9us » VEBW 10 Me  Mode 2uto FFT
S5 Count 200/200
1PN Max
i
<10 dam i
| i —~ 2 - \
20 dhm T 7
<30 dRm [ "
40 dam ‘ 4
-
S0 ARy — P ey
£0 g8
70 d& ‘
€0 d8 ‘
L0 o8
1
CF 5.21 GHz 100 pts mn 160.0 M-z )
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.13000 GHz 5.13000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=2.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1.1.2 High Gain Mode

Summary
Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5180.000 20.000000 | PASS
RF output power 5180.000 20.000000 | PASS
Power Spectral Density 5180.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5180.000 20.000000 | PASS
Emission Bandwidth 26 dB 5210.000 20.000000 | PASS
Power Spectral Density 5210.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5210.000 20.000000 | PASS
Emission Bandwidth 26 dB 5240.000 20.000000 | PASS
Power Spectral Density 5240.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5240.000 20.000000 | PASS
Emission Bandwidth 26 dB 5190.000 40.000000 | PASS
Power Spectral Density 5190.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5190.000 40.000000 | PASS
Emission Bandwidth 26 dB 5230.000 40.000000 | PASS
Power Spectral Density 5230.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5230.000 40.000000 | PASS
Emission Bandwidth 26 dB 5210.000 80.000000 | PASS
Power Spectral Density 5210.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5210.000 80.000000 | PASS

Emission Bandwidth 26 dB (5180 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5180.000000 22.500000 5168.550000 5191.050000
DUT Frequency Max Level Result
(MHz) (dBm)
5180.000000 -0.4 | PASS

26 dB Bandwidth

5_-
O_-
e -1oT
%\ 41
= 20t
3]
E £
30T
T 250M+
40T
5150 5160 5170 5180 5190 5200 5210
Frequency in MHz
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Bandwidth
Trr—— @)
Ref Level 10.00 dBm « RBW 200 kH:2
Att 96 BWT 38 us & VBW 1 MM Mode AUt FFT
S50 Count 200,200
10 1P} Max
!
2 dBm ’
-10 dhm—rt + I
20 dBm ! N, BN "
| | |
30 dBm—+ — f
,’v “
40 Ay —t . e .
é"
=0 B Al Yk
TP PRy ¥ gy o 5 i W, e TR X W
£0 dm—r : ‘
70 dém :
£0 dg&m
CF 5.18 GH2 OU0 pts ﬂen 600 MMz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.15000 GHz 5.15000 GHz
Stop Frequency 5.21000 GHz 5.21000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5180 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5180.000000 16.4 30.0 16.4 99.716 | PASS

OSP PowerMeter settings

Setting Instrument ‘ Target ‘
Value Value
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UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5180 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5180.000000 5171.683168 3.712 17.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density
35T
30T
E 20T
b I
c
— 10T
[3)
S 4
- O__ /
107
5170 5175 5180 5185 5190
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
SumLewel Limit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Freguency 5.17000 GHz 5.17000 GHz
Stop Frequency 5.19000 GHz 5.19000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5180 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5180.000000 19.500000 5170.125000 5189.625000
DUT Frequency Result
(MHz)
5180.000000 | PASS

99 % Bandwidth

10T

0 /\/\J\VW\\W

Level in dBm

1950 ME
5160 5170 5180 5190 5200
Frequency in MHz
Bandwidth
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LABORATORY

427 West 12800 South, Draper, UT 84020

. &
Ref Level 10.00 dBm * RBW 500 kHz :
Att N OF BWT f13us » VBW MM Made Auto FFT
51 Count 200/200
10 1P} Max
2 dém
~310 dhmy—r T T
20 dBm :
20 dam—- ——— — —_
30 ARy ' ‘ .
58 g = 1
!
L0 dany
70 deém
£0 dBm
|
CF 5.18 GH2 100 pts ﬁ:en 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.16000 GHz 5.16000 GHz
Stop Frequency 5.20000 GHz 5.20000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5210 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 22.500000 5198.950000 5221.450000
DUT Frequency Max Level Result
(MHz) (dBm)
5210.000000 3.2 | PASS
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UNIFIED

\7

COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

10T

-10T

Level in dBm

Mmoo

5190

5200

5210

5220 5230

5240

5180
Frequency in MHz
Bandwidth
Spectrm @
Ref Level 10.00 gBm « RBW 200 kH2
:Jl—l A -,—n,-iTnJ& BWT 38 us » VBW 1 MM Mode Auto FFT
I-X:'l& M —=
0 dim {
-30 dhm—r1
20 dBm—rt . .
| !’ |
0 dBm 1 “
30 ARy — # —t
| { :
-0 dRm—t \
“'U.-.l-.\”'-i\'—*.;.,‘\.A'.L‘l.-.‘.\_/“’»‘ W RPN N )_,/\}-.ft 2 4
£0 dem—r
-70 dB8m ‘
!
£0 gam ;
\
CF 5.21 GHz OU0 pts Eon 000 MMz !
Power Spectral Density (5210 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5210.000000 5217.722772 | 7.875 17.0 | PASS
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427 West 12800 South, Draper, UT 84020

¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

Ports

Port State
1 | used
2 | used
3 | used
4 | used

Power Spectral Density

407

30T

20T
10T o

5200 5205 5210 5215 5220
Frequency in MHz

Level in dBm

Connector 2 Connector 3 Connector 4

Limit 2 PSD

Connector 1
Sum Leel

Occupied Channel Bandwidth 99% (5210 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 19.250000 5200.375000 5219.625000
DUT Frequency Result
(MHz)
5210.000000 | PASS
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UNIFIED

PROPRIETARY

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 % Bandwidth
10T
e
M
©
£
©
>
[
-
5190 5195 5200 5205 5210 5215 5220 5225 5230
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm * RBW 500 kHz
Att JNGE BWT fLl3us » VBW MM Made Auto FFT
S50 Count 200,200
1Pk Max
i
0 dem :
=30 dhmy = —— 2 e T
.'l‘ \
-20 dEm T \
20 dany
40 Ahmy— 4 ~ -
L0 dBnr
-70 d&m
£0 gam
CF 5,21 GHz 100 pts Eon 40.0 MMz
! 4 4
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.23000 GHz 5.23000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5240 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 22.300000 5229.050000 5251.350000
DUT Frequency Max Level Result
(MHz) (dBm)
5240.000000 3.8 | PASS

PROPRIETARY

10T

O_-

g 10t
%
g

Zame | W
5210 5220 5230 5240 5250 5260 5270
Frequency in MHz
Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

&)

Ref Level 10.00 gBm « RBW 200 kH:2

Att JGF BWT 38 us » VBW 1 MM Mode Auto FFT

S50 Count 200,200

1PN Mas

2 dem :

-30 dhm—r1

e sA—Ang ] M- Ari Ao
-20 dBm ; : +
f
0 dBm : 4
|
/ \
-0 abm - --5—)" A
' ',
J

=0 d8m + :

n M ‘,'/T-«m‘n MM W AU A MR A
£0 dBm

-70 d8m ‘

£0 dEm—t

CF 5.24 GHz o0 pts 20!. 0.0 M-z

- |
A wa IS L |

Power Spectral Density (5240 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5240.000000 5248.316832 7.702 17.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
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W/ UNIFIED
/ COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Power Spectral Density

40T
30T
E 4
m
° 20T
= I
% 10T ‘_\
- +
O -+
5230 5235 5240 5245 5250
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
SumLewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5240 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 19.250000 5230.375000 5249.625000
DUT Frequency Result
(MHz)
5240.000000 | PASS

99 % Bandwidth

151

i ANV UARN/VONISC S N e

Level in dBm

193 M

5220 5225 5230 5235 5240 5245 5250 5255 5260
Frequency in MHz

Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

ICD
Ref Level 10.00 dBm * RBW 500 kHz
Att I dF BWT i13us & VBW 2 MHZ  Made Auto FFT
S50 Count 200/200
@ 1P} Max
2 d&m
-10 dhm—rt t ~— A T e
20 dim
30 dam—+ +—
30 QBT — 4 ‘ .
/:Blﬁ{r_l—:-vA — ~——]
£0 damy
70 d8m
£0 dBm
|

CF 3.24 GHz 100 pts an 40.0 MMz
ag W-

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.22000 GHz 5.22000 GHz
Stop Frequency 5.26000 GHz 5.26000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5190 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5190.000000 43.200000 5168.475000 5211.675000
DUT Frequency Max Level Result
(MHz) (dBm)
5190.000000 -5.7 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

5
0_-
£ -10T
03]
©
c
— 20T
[}
>
[
-
_30-;/NWWMAMW _
40T
5130 5140 5160 5180 5200 5220 5240 5250
Frequency in MHz
Bandwidth

Ref Level 10.00 dBm * RBW 300 kHz

Att JO9F BWT S06us » VBW 1 MM Made Auto FFT
S50 Count 200,200
O 1P} Max

0 dem

-30 dhm—r1

20 d&m
A/ A Al A A o
|

-

&
&
Z

20 danm

40 dhm— 4

50 danr

LM e g s, A ST L T ‘“'4".»-'",\,

£0 dinr

-70 dE@m

£0 dam

CF 3.19 GHz B0 pts N 1200 M-z
- #l

Al

Power Spectral Density (5190 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5190.000000 5174.158416 | -3.252 17.0 | PASS
Ports
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Port State
1 | used
used
used
used

AwN

Power Spectral Density

257
207

10T
0+

= )

-20-

Level in dBm

5170 5175 5180 5185 5190 5195 5200 5205 5210
Frequency in MHz

Connector 2 Connector 3 Connector 4

Limit L 2 PSD

Connector 1
Sum Lewel

Occupied Channel Bandwidth 99% (5190 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5190.000000 38.500000 5170.750000 5209.250000
DUT Frequency Result
(MHz)
5190.000000 | PASS
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COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 % Bandwidth
5 —
0T /—’\M\/\,\_\/_J\JW\/\I\_\
£
03]
©
R=
©
>
[
-
5150 5160 5170 5180 5190 5200 5210 5220 5230
Frequency in MHz
Bandwidth
Ref Level D00 dém - RBW 1MW
Att 2008 SWT Li4pus w VEW IMa  Mode AUtoFFT
S50 Count 200,200
1Pk Max
\
<10 d&m {
20 dhm— i e e S B e SN
/ \
0 d8 [ ‘ l||
AQ dany 7
P
S0 abm j’ - X -
e A o
70 d8
L0 g8
CF 5.19 GHz 100 pts 20" 0.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.15000 GHz 5.15000 GHz
Stop Frequency 5.23000 GHz 5.23000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm 0.000 dBm
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LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5230 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5230.000000 42.900000 5208.475000 5251.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5230.000000 1.4 | PASS

PROPRIETARY

5_-
0_-
10T
E -+
m
© 20T
= 1
3 -30T
4071
_w %I
50T
5170 5180 5200 5220 5240 5260 5280 5290
Frequency in MHz
Bandwidth
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LABORATORY

427 West 12800 South, Draper, UT 84020

Ref Level 000 d&ém

&)

2008 BWT S00 Uz w VEW 1M
51 Count 200/200

» RBW =00 b+

Mode Auto

FFT

O 1P} Max

-10 dEm—t

20 dhm—1

VU o e w(..i mpmitied]

"Dl::'.?‘\" s Ah

| s e Al

KITEVLE Bay l,ll S

70 dé

€0 d8

L0 a8

CF 5.23 GHz BOO pts
-

Al e 4

N 1200 MH2
#I

Power Spectral Density (5230 MHz; 24.000 dBm; 40 MHz)

Result

DUT Frequency

(MHz)

Frequency
(MHz)

PSD Limit Result
(dBm) Max
(dBm)

5230.000000

5213.366337

3.629 17.0 | PASS

Ports

Port
1

State
used

used

used

2
3
4

used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Density

30T
20T
E +4
m
° 10T
= 1
s 0T/ \
- +
-10T
5210 5215 5220 5225 5230 5235 5240 5245 5250
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
SumLewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5230 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5230.000000 38.500000 5210.750000 5249.250000
DUT Frequency Result
(MHz)
5230.000000 | PASS
99 % Bandwidth
10T

=
m
o
E
3
BIDME
5190 5200 5210 5220 5230 5240 5250 5260 5270
Frequency in MHz
Bandwidth
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LABORATORY 427 West 12800 South, Draper, UT 84020

Icnl
Ref Level 10.00 dBm * RBW 1 M-z
Att A6 BWT LL4us » VBW DM Mode 2uto FFT
251 Count 200/200
~SU
2 dem .
<30 dhm . - 7 —
20 dBm ’ '
30 dam—+ +—r —l) T Ve— | —
30 ARy A ‘ -~
oy ghm—f———— = —==
£0 dany
70 d8m
£0 dBm
|

CF 35.23 GHz 100 pts an 80,0 MMz
— W-

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5210 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 90.000000 5165.250000 5255.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5210.000000 -4.7 | PASS
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427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

-10T1

20T

Level in dBm

5090

5150

5200

5250 5300

5330

Frequency in MHz
Bandwidth
Ref Laved -10.00 cBm * RBW 1 MH2 —
-—6“.-,,.,“ -r.‘.,ﬂ'vn‘ dié  SWT 224 us & VBW I MM Made Auto FFT
.:1:}" M —=
20 dam
‘,\-/, ,‘»,‘,‘ Al 7_\,«,.' oV ‘|
30 Ay J
!
=0 dBm 1""’ Ikl*
!
£0 By o‘
70 dBm—p A'-_-,,-ﬂ"«\]" % g
T Vol b A e
% aam—| : )
|
|
CF 5.21 (NL AH0 pts mn 2400 MMz !
Power Spectral Density (5210 MHz; 24.000 dBm; 80 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5210.000000 5176.750000 | -7.062 17.0 | PASS
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427 West 12800 South, Draper, UT 84020

Ports

Port State
1 | used
2 | used
3 | used
4 | used

Power Spectral Density

20T

10T

Level in dBm

20T

-10::/ A

=

5170

Connector 1
Sum Leel

5180 5190

5200

5210 5220

Frequency in MHz

Connector 2
Limit

Connector 3

2 PSD

5230

5240

5250

Connector 4

Occupied Channel Bandwidth 99% (5210 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 79.000000 5170.500000 5249.500000
DUT Frequency Result
(MHz)
5210.000000 | PASS
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LABORATORY
99 % Bandwidth
5 —
1 N\*\’\/\/\/\/-\/_\/\/‘/—\’-\/\/V\/\/\/\w
£
03]
©
R=
©
>
[
-
5130 5140 5160 5200 5220 5240 5260 5280 5290
Frequency in MHz
Bandwidth
Ref Level D00 dém » RAW 2 M=z
Att 2008 SWT L6 9 » VEBW 10 Me  Mode 2uto FFT
S50 Count 200,200
1Pk Max
i
<10 d&m {
20 dhm [ i .--.‘.;-'f*-."“ N o —— 7 -_\-‘
-30 d8m ‘ l'v,
‘@ g
S0 A=t ’ . -
e ¥
£0 o
70 d8
€0 d8
L0 g8
CF 5.21 GHz 100 pts %n 160.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.13000 GHz 5.13000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=2.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 160
Sweeptime 16.875 us
Reference Level 0.000 dBm 0.000dBm

TR9801_E7-Audience_FCC_15.407_UNII-1_Annex

PROPRIETARY

Page 46 of 48



¢ UNIFIED
' 4§ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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-- End of Report--
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